g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix A: Transmitter Output
Power
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s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

1.1 Channel Power, Total

NOTE 1: If applicable, the EIRP [W] =10 ” ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =
EIRP [W]/ 1.64.

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required ERP/EIRP limit.

EUT Conf. Channel Power [dBm] Verdict
1L5M_B 18.62 Pass
1L5M _M 18.51 Pass
1L5M _T 18.67 Pass
1L10M_B 18.58 Pass
1L10M _M 18.52 Pass
1L10M_T 18.57 Pass
1L15M_B 18.53 Pass
1L15M _M 18.54 Pass
1L15M_T 18.51 Pass
1L.20M_B 18.54 Pass
1L20M _M 18.50 Pass
1L20M_T 18.55 Pass
1U_B 21.78 Pass
1U_M 21.82 Pass
W T 21.71 Pass
2U_B 17.48,17.56 Pass
2U_M 17.55,17.52 Pass
2U_T 17.57,17.49 Pass
1U1L5M_B 15.54,15.52 Pass
1U1L5M_M 15.51,15.57 Pass
1UILSM_T 15.53,15.45 Pass
1U1L10M_B 15.52,15.58 Pass
1U1L10M_M 15.54,15.51 Pass
1U1ILIOM_T 15.53,15.42 Pass
1U1L15M_B 15.51,15.58 Pass
1U1L15M_M 15.52,15.50 Pass
1UILISM_T 15.52,15.43 Pass

1.2 Power Spectral Density
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RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

NOTE 1: If applicable, the EIRP [W/MHz] = 10 ” ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),
and the ERP [W/MHz] = EIRP [W/MHz] / 1.64.

NOTE 2: When the EUT is putinto service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required EIRP limit.

EUT Conf. Channel Power Spectral Density [dBm/MHz] Verdict

1L5M_B 12.90 Pass

1L5M _M 12.41 Pass

1L5M _T 12.88 Pass

1U_B 18.19 Pass

1U_M 17.85 Pass

1U_T 17.93 Pass

1.3 Peak-to-Average Ratio

EUT Conf. Peak-to-Average Ratio [dB] Verdict

1L5M_B 8.59 Pass

1L5M _M 8.59 Pass

1IL5M _T 8.59 Pass

1L20M_B 8.56 Pass

1L.20M _M 8.56 Pass

1L20M _T 8.53 Pass

1U B 7.56 Pass

1U_M 7.56 Pass

U T 7.63 Pass
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&'A RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot

NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.

2.1 Power Spectral Density
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.1.2 1L5M_M
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Security Level: Public

2.1.3 1L5M_T
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
214 1U B
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
215 1U M
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216 1UT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.2 Peak-to-Average Ratio

2.2.1 1L5M_B
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

222 1L5M_M
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HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

223 1L5M_T
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Security Level: Public

224 1L20M _B
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Security Level: Public

225 1L20M _M
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Security Level: Public

226 1L20M _T
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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229 1UT
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Appendix B: Bandwidth
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s% RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHz] Verdict
1L5M_B 4.495
1L5M _M 4.495
1L5M T 4.495 —
1L10M_B 8.942
1L10M _M 8.942
1L10M_T 8.942
1L15M_B 13.377
1L15M _M 13.413
1L15M_T 13.377
1L20M_B 17.788
1L20M _M 17.836
1L20M_T 17.836
1U B 4.262
1U_ M 4.262
1U_T 4.278
1.2 Emission Bandwidth

EUT Conf. Emission Bandwidth, -20 dBc [MHz] | Emission Bandwidth, -26 dBc [MHZz] Verdict
1L5M_B 4.639 4.723 -
1L5M _M 4.639 4.723 -—-
1L5M _T 4.651 4.735 -—-
1L10M_B 9.230 9.375
1L10M _M 9.254 9.350 -
1L10M_T 9.230 9.326
1L15M_B 14.026 14.206 -
1L15M _M 14.026 14.242 -
1L1I5M_T 14.026 14.206 -
1L.20M_B 18.557 18.701 -—-
1L20M _M 18.557 18.750 -
1L20M_T 18.557 18.701 ---
1U_B 4.567 4.695 -—-
1U_M 4.599 4.711 -
1U_T 4.583 4.711 -
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot
2.1 Occupied Bandwidth
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2.1.2 1L5M_M
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2.1.3 1L5M_T
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214 1L10M_B
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2.15 1L10M_M
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2.1.6 1L10M_T
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2.1.7 1L15M_B
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2.18 1L15M_M
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g'é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g'é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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su RF Test Report of pPRRU3916

- -
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix C: Band Edges Compliance
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Maximum Emission [dBm] Verdict
1L5M_B <-13 Pass

1L5M _T <-13 Pass

1L20M_B <-13 Pass

1L20M_T <-13 Pass

1U_B <-13 Pass

U T <-13 Pass
1U1L5M_B <-13 Pass
1UILSM_T <-13 Pass
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2 Test Plot
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su RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public
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su RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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su RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.8 1UILSM_T
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix D: Spurious Emission at
Antenna Terminals
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

EUT Conf. Maximum Emission [dBm] Verdict
1L20M_B <-13 Pass
1L.20M_M <-13 Pass
1L20M_ T <-13 Pass
1U_B <-13 Pass
1U_M <-13 Pass
1U_T <-13 Pass
1U1L5M_B <-13 Pass
1U1L5M_M <-13 Pass
1UILSM_T <-13 Pass
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s" RF Test Report of pPRRU3916

HuAwel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2 Test Plot
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —40.40 dBm

Ref 20 dBm *Att 20 dB * SWT 500 ms 947.147435897 MHz

20 Offget 32)3 dB

—10

LVL

——-10

D1 -16 Bm

—-20

——-30

3DB

WEINS) SO

—-50

—-60

-80

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A TR-2A-18

Report No: SYBH(R)02395106EB-1A2 Huawei Proprietary and Confidential Page 80 of 122
Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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sa RF Test Report of pPRRU3916
Security Level: Public

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916
2.2 1L20M_M
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
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® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -68.01 dBm
Ref 10 dBm * Att 20 dB * SWT 500 ms 12.16346 538 kHz
10 Offget 3213 dB

. [ - |
-
L

D1 -16 Bm

—-20

| I 1
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate-: 23 APR . 201A TR-35:-K52
Report No: SYBH(R)02395106EB-1A2 Huawei Proprietary and Confidential Page 86 of 122

Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz
* VBW 30 kHz

Marker 1 [T1 1]

—-51.66 dBm

Ref 10 dBm *Att 20 daB * SWT 500 ms 197.836538462 kHz
10 Offdet 323 aB
[ 5
-
—-10
LvL
D1 -16 {iBm
—-20
—-30
——4a0
3DB

il

—-70

[—-80

-90

Start 150 kHz 2.985 MHz/

Nate- 23 APR 201A TR-3c-11

Stop 30 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —40.05 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 979.791666667 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

e=4Q

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A TR-36-37
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ * RBW 1 MHz
* VBW 3 MHz

Marker 1 [T1 1]

0.88 dBm

Re £ 10 dBm * Att 20 dB * SWT 500 ms 1.980769231 GHz
10 Offget 32)3 dB

1

y
— 0

B -
-1
D1 -16 iBm

[T -50

—-60

—-70

[—-80

-90

Start 1 GHz 2.55 GHz/

Nate- 23 APR 201A 1TR-33A+K”5K

Stop 26.5 GHz

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
24 1U B
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -54 .51 dBm
Ref 10 dBm * Att 20 dB * SWT 500 ms 9.000000000 kHz
10 Offget 3213 dB

. [ - |

-

——10

D1 -16 Bm

—-20

——-30

——-40

—-50

UL T TR

| | N

—-80

=90

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate: 23 APR .2016A 19-01-44
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz
* VBW 30 kHz

Marker 1 [T1 1]

—-53.30 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 197.836538462 kHz

10 Offget 323 dB

. [~ |
B -
L

D1 -16 Bm

——-20

—-30

——-40

3DB

[ -50

- o I

—-70

[—-80

-90

Start 150 kH=z 2.985 MHz/ Stop 30 MHz
Nate- 23 APR 201A 19-N2-11
Report No: SYBH(R)02395106EB-1A2 Huawei Proprietary and Confidential Page 91 of 122

Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —40.31 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 975.128205128 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A 179-02-31

Report No: SYBH(R)02395106EB-1A2 Huawei Proprietary and Confidential Page 92 of 122
Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

<§%> *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 2.77 dBm
Ref 10 dBm *Att 20 dB * SWT 500 ms 1.899038462 GHz
10 Offdet 32 3 aB
1
A\ 4
—o
B -
—-1p
D1 -16 Bm
-2
—-3p
AMNAAAv¢/J\AAV“A*’AJNA\AVﬁW
M A I A AAA A AATAAANNA KA SAS AN A AAA
A

——-50

—-60

—-70

[—-80

-90

Start 1 GHz 2.55 GHz/

Nate- 23 APR 201A 19-02-74

Stop 26.5 GHz

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
25 1U M

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -64.02 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 9.000000000 kH=z

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

——-40

3DB

1/ ke b Lo

—-80 + T

-90

Start 9 kHz 14.1 kHz/ Stop 150 kHz

NDate: 23_.APR.2016 19:06:38
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -51.

67 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 150.000000000 kH=z

10 Offget 32)3 dB

——-10

D1 -16 Bm

——-20

—-30

——-40

y —-50

—-70

[—-80

-90

Start 150 kHz 2.985 MHz/ Stop

Nate- 23 APR 201A 1T9-0A-RK

30 MHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-40.17 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 970.464743590 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A 19-07-17
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.29 dBm
Re f 10 dBm *Att 20 dB * SWT 500 ms 1.939903846 GHz
10 Offfet 32 )3 as
1
v
— O
B -
-1
D1 -16 Bm

——-50

—-60

—-70

[—-80

-90

Start 1 GHz 2.55 GHz/

Nate- 23 APR 201A 1T9-07+-3A

Stop 26.5 GHz

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
26 1UT

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz —61.88 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 11.937500000 kH=z

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

——-40

3DB

——-50

| AR

—-70 1 “ u v ' W

=
—_—
=

e

[—-80

-90

Start 9 kHz 14.1 kHz/ Stop 150 kHz

NDate: 23_.APR.2016 19:12:17
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -52.19 dBm
Ref 10 dBm *Att 20 dB * SWT 500 ms 150.000000000 kH=z
10 Offget 323 dB
. [~ |
B -
L
D1 -16 Bm
——-20
—-30
——-40
3DB
[~-50
—-70
[—-80
-90
Start 150 kH=z 2.985 MHz/ Stop 30 MHz
Nate- 23 APR 201A 19-12-38
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

<§%> * RBW 1 MHz Marker 1 [T1
* VBW 3 MHz —40.22 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 984.455128205 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A 10-12-50
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]

* VBW 3 MHz 2.61 dBm
Ref 10 dBm *Att 20 daB *SWT 500 ms 1.980769231 GHz
10 Offdet 323 aB
1
v
[ 5
B -
-1
LvL
D1 -16 {iBm

Start 1 GH=z 2.55 GHz/ Stop 26.5 GHz
Nate- 23 APR 201A 190-13-14
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.7 1Ul1L5M_B

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz —61.23 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 9.225961538 kHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

——-40

3DB

——-50

ll“ll o 1l ' ||||I|

[—-80

-90

Start 9 kHz 14.1 kHz/ Stop 150 kHz

NDate: 23_.APR.2016 19:19:32
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -51.13 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 150.000000000 kH=z

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

3DB

-90

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 23 APR 2014 10-10-80
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —40.24 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 956.474358974 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

=40 Y

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A 179-20-16A
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ * RBW 1 MHz
* VBW 3 MHz

Marker 1 [T1 1]

3.50 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 1.899038462 GHz
101 OoOffget 3213 dB
v
—o
B -
-1
D1 -16 Bm

[T -50

—-60

—-70

[—-80

-90

Start 1 GHz 2.55 GHz/

Nate- 23 APR 201A 1T9-20-358

Stop 26.5 GHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

28 1U1L5M_M

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 3 kHz -57.79 dBm
Ref 10 dBm *Att 20 dB * SWT 500 ms 11.259615385 kHz
10 Offget 323 ae
N n
B -
—-10
LVL
D1 -16 {Bm
—-20
--30
—-a0
3DB
—-50
1
|“ |l Iy
L | "
—-s0
-90
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate- 23 APR 2016 179-28-09
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz —-49.79 dBm
Ref 10 dBm * Att 20 dB * SWT 500 ms 150.000000000 kH=z
10 Offfet 32 )3 as
— O
B -
[—-10
D1 -16 Bm
——-20
—-30
—-40

A

—-70

[—-80

-90

Start 150 kHz 2.985 MHz/

Nate- 23 APR 201A 1T9-2R+-3A

Stop 30 MHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

<§%> * RBW 1 MHz Marker 1 [T1
* VBW 3 MHz —40.30 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 993.782051282 MHz

10 Offget 32)3 dB

LVL

D1 -16 Bm

3DB

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 2014 10-28-55
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ * RBW 1 MHz
* VBW 3 MHz

Marker 1 [T1 1]

4.16 dBm

Re £ 10 dBm * Att 20 dB * SWT 500 ms 1.939903846 GHz
107 Offget 32)3 dB
v
— 0
B -
-1
D1 -16 iBm

[T -50

—-60

—-70

[—-80

-90

Start 1 GHz 2.55 GHz/

Nate- 23 APR 201A 179-29-0N09

Stop 26.5 GHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

29 1UILSM_T

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -55.99 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 12.163461538 kHz
10 Offget 323 dB
. [~ |
B -
L
D1 -16 Bm
——-20
—-30
——-40
3DB
=50
1
—— 40 v v '
[—-80 “
-90
Start 9 kH=z 14.1 kH=z/ Stop 150 kH=z
Nate: 23 _APR.2016A 19:32:R/”7
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz —-48.42 dBm

Ref 10 dBm *Att 20 daB *SWT 500 ms 150.000000000 kHz
10 Offdet 323 aB
[ 5
-
—-10
LvL
D1 -16 {iBm
—-20
—-30
——4a0
i
3DB

—-70

[—-80

-90

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 23 APR 201A 10-33-10
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

<§%> * RBW 1 MHz Marker 1 [T1
* VBW 10 MHz —40.12 dBm

Ref 10 dBm *Att 20 dB * SWT 500 ms 953.365384615 MHz

10 Offget 32)3 dB

——-10
LVL

D1 -16 Bm

——-20

—-30

3DB

——-50

—-60

—-70

[—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 23 APR 201A 10-33-45
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 10 MHz

3.71 dBm

Re f 10 dBm * Att 20 dB * SWT 500 ms 1.980769231 GH=z
1Ol Offget 32J)3 dB
\ 4
. [
-
-1
D1 -16 Bm

Start 1 GH=z 2.55 GHz/ Stop 26.5 GHz
Nate-+ 23 APR 2016A 19-24-15
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s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix E: Radiated (Spurious)
Emissions
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s% RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

EUT Conf.

Measured Curve Conformed to the Emission Limit?

Verdict

1U1L5M_M (Worst case)

Yes

Pass

Note: The setting of analyzer is below

Frequency range RBW Detector
30MHz to 1GHz 1IMHz Average
1GHz to 18GHz 1MHz Average
18GHz to 26.5GHz 1MHz Average

Note: the signal exceeding the limit line is the wanted signal.

2 Test Plot
2.1 30MHz-1GHz

Model
Serial
Operator
AC Power
Temp, Humidity :
[dB (mW) ]
0

Standard
Remarkl
Remark2
Remark3
Remark4

-10

<RSE 30M-12. 75G>
Limit (PK)
Limit (AV)
{2016052216>

=20

-30

A

—30

Level

—80

x
i
=
g
=
&

—80

2
e

—50

TTTT]TTE

—-100 : —

[ ]
(=]

100 1000

[MHz]

Freguency

Spectrum (H, PK)
Spectrum (V, PK)
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.2 1GHz-18GHz

Model Standard : RSE to RE_B0. 08dBuV_1G_40G. rli
Serial Remark1 :
Operator Remark?Z
AC Power : Remark3
Temp, Humidity : Remark4
[dB(u V/m ]
100 ¢ ; ; , - ¢RSE to RE_80. 08dBuV_1G_40
- ; ; . Do Limit (AV)
%90 E : : : (2016052211 > \
- ; . : o Spectrum (H, AV}
80 F : : : Spectrum (V, AV)
70 : : : e
60 [ : : :
o : ; : ; P
g a0[ . . .
10 [ : Lahiaiud
o | i et i
20 | : : : ——
10 |
0 F I i I L
1000.0 2000.0 2000, 0 10000, 0 18000. 0
Frequency [MHz]
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&‘2 RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.3 18GHz-26.5GHz

Model
Serial
Operator
AC FPower

Temp, Huimidity :

[dB(n V/m) ]
100

Standard : RSE to RE_80. 08dBuV_1G_40G. rli

Remarkl
Remark2
Remark3
Remark4

90

80

70 :

Lewvel
(&3]
]

30

20
18000. 0

Frequency

22500.0 25000. 0 263500. 0
[MHz]

«R5SE to RE_80. 0BdBuV_1G_40M

Limit (AV)

<2016052206>

Spectrum (H, AV}
Spectrum (V, AV}
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix F: Frequency Stability
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s% RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

1.1 Frequency Error

(1) Frequency Error vs. Temperature:

EUT Conf. Voltage Temperature Freq. Error Freq. vs. rated | Freq. vs. 20 °C | Verdict
[HZ] [ppm] [ppm]
1L5M_M 100% -30 °C -1.93 -0.00098 -0.00039 Pass
-20°C -1.10 -0.00056 0.00003 Pass
-10 °C -2.05 -0.00105 -0.00045 Pass
0°C -1.25 -0.00064 -0.00005 Pass
+10 °C -1.69 -0.00086 -0.00027 Pass
+20 °C -1.16 -0.00059 Pass
+30 °C -1.35 -0.00069 -0.00010 Pass
+40 °C -1.95 -0.00099 -0.00040 Pass
+50 °C -2.58 -0.00132 -0.00072 Pass
(2) Frequency Error vs. Voltage:
EUT Conf. Temperature Voltage Freq. Error Freq. vs. rated | Freqg. vs. 20 °C | Verdict
[Hz] [ppm] [ppm]
1L5M_M +20 °C 85 % -1.62 -0.00083 -0.00023 Pass
100 % -1.16 -0.00059 Pass
115 % -1.49 -0.00076 -0.00017 Pass

1.2 Frequency Range

(Not applicable)

Report No: SYBH(R)02395106EB-1A2

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 119 of 122




g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2 Test Plot
NOTE: Only the test plots for the measurements of Frequency Range are supplied.

(Not applicable)
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sré RF Test Report of pPRRU3916
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